
Volume 20, Number 1 



Dear Fellow Chapter Members, 
 
Since I am relatively new to KCHMM, I feel I should begin this 
message with an introduction.  I have worked at Hanover College 
for 20+ years, first as a Lab and Safety Coordinator for the Sci-
ence Division and for the last 15 years, as the campus Environ-
mental Health and Safety Officer.  Working for a small, private 
educational institution in this field has proven to be extremely chal-
lenging—in any given week I might have to clean up a hazardous 
materials spill, conduct employee safety training, and investigate a 
possible infestation of bedbugs.  (This sounds like a topic for a fu-
ture HazMatters—“Wearing Many Hats, Without Losing Your 
[...]
stewardship focus.  The Louisville Regional Science Fair, recently held March 12, 2011, pro-
vides an opportunity for high school and junior high students from 11 counties in the Common-
wealth to showcase their scientific accomplishments with the hopes of moving on to statewide 
and national competition.  This regional fair is only possible through the support of hundreds of 
local volunteers supporting these students in their work.  Accordingly, KCHMM is proud to 
share that not only did eight of our members volunteer their time and talent as judges, but the 
Chapter also sponsored a $300 special award in the field of environmental management.  And, 
not only did we gain the inherent satisfaction associated with philanthropy, but we also earned 
recognition as an “Environmental Advocate” in the KY EXCEL program.  Win-win-win! 

Continued on Page 13... 

ENVIRONMENTAL STEWARDSHIP IN ACTION - KCHMM AT THE SCIENCE FAIR 



NOW ACCEPTING NOMINEES FOR THE RACHEL DAVIS AWARD 

HazMatters Page 5 

Submitted by Corinne Greenberg, CHMM 
 
It is not too early to nominate a fellow certified Chapter member to receive the 2011 Rachel 
Davis Award.  This award was established years ago to keep alive the memory of past KCHMM 
President, environmental colleague, and friend Rachel Davis by honoring her legacy.  This 
award will be presented at the 2011 social meeting (date & venue yet to be determined).  The 
official nomination form will soon be posted on the Chapter website but, if you are already ready 
to recognize someone, you can now submit your Award nomination(s) according to the following 
protocols: 
 
Candidates shall be nominated by a fellow KCHMM member (no self-nominations). 
Nominees must be certified Chapter members in good standing as of March 1, 2011. 
Nominees shall have publicly demonstrated commitment to the Chapter and its mission. 
Preferred candidates will show civic involvement/leadership in environmental, safety, and hu-
manitarian causes. 
 
Nomination should consist of: 
 Date of nomination 
 Person submitting the nomination 
 Person being nominated 
 Briefly describe how you believe this candidate has demonstrated commitment to the Chap-

ter and its mission (no more than 250 words) 
 
Briefly describe how you believe this candidate has demonstrated civic involvement and leader-
ship in environmental, safety and humanitarian causes (no more than 500 words). Please sub-
mit your nomination to last year’s honoree Corinne Greenberg at 
corinne.greenberg@iconserv.com or fax to her attention at 502-634-4227.The review commit-
tee made up of the last three winners (Greenberg, Goodman & Hildreth) will evaluate all nomi-
nations received and will select this year’s winner. The 2011 honoree will be announced at the 
annual social meeting (tbd). The recipient will receive an award of one year of waived member-
ship dues, recognition at the annual social meeting, and a free meal that evening. 
 
Past years’ winners are Corinne Greenberg, Al Goodman, Cheri Hildreth, Karen Blake, Jennifer 
Triplett, Evelyn Crooks, Jim Plum, and Brent Fryrear.  Let the legacy continue! 

ACCEPTING SUBMISS IONS FOR THE NEWSLETTER 

The Newsletter Committee happily accepts any items of interest to our general membership for 
inclusion in HazMatters.  If you have industry information, training classes, chapter functions, 
technical articles, or other information for our members, please submit these items to Bryant 
Lewis, CHMM, HazMatters Editor, at lewisbe@cdm.com.  Thank you! 



NEXT KCHMM MEETING: WED MAY 11, 2011, RAMADA DOWNTOWN NORTH 

HazMatters Page 6 

KCHMM Meeting Invitation: May 11, 2011, Ramada Downtown North 
Located on Zorn Avenue: I-71, Exit 2 

1041 Zorn Avenue, Louisville, Kentucky 40207 
Phone: 502-897-5101 

 

Please RSVP before 5:00 PM on Friday, May 6, to sammonsvl@cdm.com. 
Our technical presentation will be on the topic of: 

“HOW NOT TO STEP IN IT FROM A LEGAL PERSPECTIVE WHEN CONDUCTING  
INTERNAL AUDITS”  

KIM K. BURKE / Partner–Attorney–CHMM Taft Stettinius & Hollister LLP, Cincinnati, OH 
(This technical session will earn you 1 CMP toward renewal of your CHMM or CHMP credential.) 

 

Mr. Burke will address the Federal Program: “USEPA Incentives for Self-Policing” and state programs with a 
focus on KY, IN, and OH. His presentation will provide an excellent synopsis of the program requirements, 
which are ‘policy’ vs. ‘law’ and the balancing act of answering to ‘two masters’ (Fed and State programs), when 
conducting an audit at your facilities. He will also address disclosure requirements, the distinction of 
“voluntary” disclosure, “required” wording in reports, proper documentation and disclosure / compliance time 
limits. Mr. Burke will also review various pitfalls in the process that may increase a self-reporter’s exposure. 
 

The level of ‘protection’ each program offers, the impact of a ‘repeat offender’ history and ‘immunity’ from 
civil (percent penalty reductions), criminal and ‘substantial economic benefit’ exposure and penalties will be 
discussed.  The presentation will also address the extent that each agency is bound by “Privilege & Confiden-
tiality” for self reporting and the public availability of disclosed data via FOIA , regardless of agency action 
or inaction.  
 

About the Speaker: 
Mr. Burke serves as co-chair of Taft's Environmental Practice. He graduated from the University of Pitts-
burgh School of Law in 1980. After working for the Bureau of Legal Services of the Pennsylvania Department 
of Environmental Resources, Mr. Burke became associated with a Pittsburgh law firm specializing in litigation 
and environmental matters. In 1981 Mr. Burke joined the Taft law firm, where he has concentrated in envi-
ronmental law areas and has represented clients in all media. Mr. Burke has represented clients in numerous 
environmental litigation, Superfund, RCRA, CAA, CWA and remediation matters in more than 25 states. Mr. 
Burke also counsels clients as part of Taft's Sustainability Initiative, including design, construction, engi-
neering, permitting, operation and maintenance of sustainable buildings.  
 

Please RSVP including your name and number of reservations before 5:00 PM on Friday, May 6, to our Treas-
urer, Vickie Sammons, via sammonsvl@cdm.com. NOTE: RESERVATIONS MADE AFTER 5:00 PM ON 
5/6/2011 WILL NOT QUALIFY FOR THE $5 DISCOUNT. 

 

Visitors are always welcome! Please feel free to pass this meeting notice on to a friend or colleague. They 
need not be a member to attend (just RSVP by 5/6 and pay the $25 discounted meeting fee). 
 

Our dinner meeting schedule: Chapter Board Meeting 4:00 to 5:30 p.m., Social hour begins at 5:30 p.m. in the 
Hotel Lounge, Dinner served at approximately 6:15 p.m. in the Conference Room, Business Meeting will start 
at around 6:50 p.m., with Technical presentation immediately following (7:00 – 8:00 p.m.) 
 

Meeting Costs: Cost for the meeting is $25 for those that RSVP before 5 PM on Monday 5/6/2011, or $30 if 
you do not RSVP. If you make a reservation and do not attend, an invoice for $25 will be mailed to you.  Make 
all checks payable to KCHMM.  



HazMatters Page 7 

Ralph Y. McCord, P.E., in collaboration with Rengao Song, Ph.D. Eric Zhu, Ph.D., P.E. and Christopher 
Bobay, Scientist 
 
THEN – WATER QUALITY 

The History of Water Treatment in Louisville first began in 1854 when the Kentucky General Assembly 
chartered and incorporated the Louisville Water Company on March 6th.  The City of Louisville pur-
chased 5,500 shares in 1856, becoming the principal stockholder.  By 1860, Louisville Water Company 
completed the construction of Pumping Station No. 1, the Water Tower, the first reservoir located near 
the present day Veterans Hospital, and distribution piping. On October 16th, water was first pumped to 
the reservoir from which it was distributed to 512 customers with an average daily pumpage of 650,000 
gallons. 
 
Chief Engineer Charles Hermany was interested in providing cleaner potable water for the customers of 
the Louisville Water Company and developed a strategy of extended settlement of sedimentation and the 
pursuit of better purification through filtration.  The first stage was realized in 1879 when the current 100 
million gallon Crescent Hill Reservoir was completed to provide improved water quality increased settle-
ment time and more pressure with a capacity by benefit of the higher elevation than the first Reservoir.   
 
In 1896, Chief Engineer Hermany gained the approval of the Board of Water Works to initiate water puri-
fication experiments and research in order to find ways of rapidly filtering particles from the water.  Led 
by George W. Fuller, Bacteriologist & Chief Chemist (aka the Father of Sanitary Engineering), the Com-
pany tested methods of filtration, including: rapid sand filters, coagulants, electricity, chlorine, and combi-
nations thereof.  Following the publication of Fuller’s Experiments, the BOWW approved the design and 
construction of a Water Filter Plant utilizing a new filtration method named rapid sand filtration in 1897.  
Construction of the filter house and clear water (potable) well was initiated in 1898 followed by the start of 
construction of the pump station and boiler house.  A little over ten years later, the Crescent Hill Filtration 
Plant began operation on July 21, 1909 with 6 “Hermany” rapid sand filtration filters which were rated at 
6.25 MGD including original coagulation basins.  As a result, water bacteria and turbidity were reduced 
by over 99%.  The number of typhoid deaths reduced from 58 to 26 per 100,000 of population.  Never to 
sit still, LWC began to experiment with chlorination as a disinfectant to improve treatment on 1909. 
 
As the decades continued, LWC continued to expand capacity and improve the water treatment plant’s 
effectiveness in improving water quality.  By 1914, an additional twelve filters with a capacity of 36 MGD 
were installed and were known as the North Filters.  In 1928, a new filter building was constructed along 
with eight filters with a new design and capacity of 41.75 MGD.  These East Filters brought the plant’s 
total water filtration capacity to 84 MGD.  The original “Hermany Filters” which had badly corroded were 
replaced with the new East Filter design and were renamed the South Filters in 1931.  Two coagulation 
and softening basins were added in 1946.  With the addition of Fluoride in 1951, Louisville was one of 
the first cities in the nation to be provided with this tooth decay preventative dosage.  
 

1957 – Addition of the New, or Far, East Filters increased total filtration capacity to 126 MGD.  First 
use of dual media filtration with anthracite added to the sand & gravel layers.   

1958 – Softening Basins 3 & 4 are brought on line. 
1950’s & 1970’s – The construction of present day North (1955) and South (1971) Coagulation Ba-

sins.  This allowed for more effective chemical coagulation (alumina sulfate and now ferric chlo-
ride). and original coagulation/softening basins converted to solely softening and clarifying.   

1962 – After success was seen in the New East Filters, anthracite is added to the filters in the East, 
South, and North galleries allowing longer filter runs and higher throughput capacity of approx. 2-
3 GPM per ft2 of filter surface area.  Total firm filtration capacity raised to 180 MGD. 

THEN , NOW, AND THE FUTURE OF WATER QUALITY : 
NECESS ITY OF TREATMENT PLANT IMPROVEMENTS 



HazMatters Page 8 

Continued from page 7 
 

1973 – Softening Basins 5 & 6 are brought on line. 
1977 – Bert E. Payne Water Treatment Plant opened with 45 MGD firm capacity in Prospect (60 

MGD design capacity). 
2005 – The B. E. Payne Water Treatment Plant was renovated and upgraded the filters with the fol-

lowing features: 1) deeper filter bed media enabling higher filtration capacity (5 gpm per ft2 of sur-
face area), 2) a low profile under-drain system allowing for an air scour system & more effective 
cleaning, 3) capability to “waste” filter effluent water when during the filter ripening phase when 
the poorest operating performance occurs, and 4) an air scour system for a more effective clean-
ing of the filter beds.   

 
The pursuit of high quality drinking water remains an integral philosophy of LWC.  It routinely partici-
pates in the analysis and development of national drinking water quality regulations and requirements 
with the United States Environmental Protection Agency (EPA). LWC participated in the rule making for 
several new requirements that have forthcoming compliance dates that will help water utilities in the 
United States address current water quality challenges.   
 
NOW – WATER QUALITY 
There are new EPA regulations that must be met no later than April, 2012.  Specifically, they are the 
Long-term 2 Enhanced Surface Water Treatment Rule and the Stage 2 Disinfection and Disinfection By-
product Rule.  There remain several other major water quality concerns that need to be considered 
when determining how a water utility proceeds with coming into compliance with these new water quality 
treatment rules.  They include organics in the raw water caused by chemical spills & pesticide contami-
nation, taste & odor concerns caused by MIB (2-methylisoborneol) and geosmin that are generated by 
phytoplankton from diatoms to blue-green algae and actinomycetes, as well as inorganics natural and 
man-made sources. Other water quality concerns include black water and nitrification. 
 
The Long-term 2 Enhanced Surface Water Treatment Rule (LT2) is intended to reduce disease inci-
dence associated with Cryptosporidium and other pathogenic microorganisms in drinking water.  Based 
upon operating data of the removal capability of a water treatment plant, the rule establishes criteria for 
how much of Cryptosporidium and other pathogenic microorganisms are being removed by the facility 
that is measured by mathematical removal in log function above the drinking water standard.  Based 
upon LWC current treatment practice provides 3.5 to 4.0-Log credit for the removal of Cryptosporidium.  
It also establishes Bins for determining how much additional treatment removal capability must be 
added to a particular treatment plant based upon its source of supply.  Monitoring results for LWC’s 
CHFP source water determined that CHFP will be placed in Bin 2 and need 1-log additional Crypto-
sporidium removal.  CHFP source water (Ohio River) is in Bin 2 of a possible 4 Bins that requires addi-
tional treatment for Cryptosporidium by April 2012. 
 
The Stage 2 Disinfection and Disinfection By-product Rule (Stage 2 B/DBPR) to prevent high concentra-
tions of trihalomethanes (TTHM) and haloacetic acids (HAA5).  It requires that the locational running 
annual average (LRAA) for total TTHM does not exceed 80 µg/L at any monitoring location and that total 
HAA5 does not exceed 60 µg/L at any monitoring location.  Current LWC treatment can meet the re-
quirement. 
 
There are additional water quality requirements for the removal of turbidity and organics as well as 
monitoring herbicides in the source water.  There are two Filter Turbidity Goals that LWC pursues with 

THEN , NOW, AND THE FUTURE OF WATER QUALITY : 
NECESS ITY OF TREATMENT PLANT IMPROVEMENTS 



HazMatters Page 9 

Continued from page 8 
 
one being the Enhanced Surface Water Treatment Rule (ESWTR) and the other being the Partnership 
for Safe Water (PSW) Phase IV.  The ESWTR requires a combined filter turbidity efficiency of less than 
or equal to 0.3 NTU 95% of the time with a maximum or spill of no greater than 1 NTU.  If those levels 
are achieved, then the treatment plant earns a Cryptosporidium removal credit if 0.5-Log.  The PSW 
Phase IV requires a combined filter turbidity efficiency of less than or equal to 0.1 NTU 95% of the time 
with a maximum or spill of no greater than 0.3 NTU.  If those levels are achieved, then the treatment 
plant earns a Cryptosporidium removal credit if 0.5-Log.   